
Model No.
944.364541

CAUTION:
Read and follow all 
Safety Rules and In struc tions 
before operating this equipment

Owner’s Manual

ROTARY LAWN MOWER
5.5 Horsepower
21" Multi-Cut

Sears Canada, Inc., Toronto, Ontario M5B 2B8



20

REPAIR PARTS

C
R

A
F

T
S

M
A

N
 R

O
TA

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
U

M
B

E
R

 9
44

.3
64

54
1



21

C
R

A
F

T
S

M
A

N
 R

O
TA

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
U

M
B

E
R

 9
44

.3
64

54
1

K
E

Y
 P

A
R

T
   

   
   

 
N

O
. 

 N
O

.  
   

   
   

   
 

D
E

S
C

R
IP

T
IO

N

39
   

   
18

88
16

   
   

   
 

G
ra

ss
ba

g
40

   
   

18
88

17
   

   
   

 
Fr

am
e,

 G
ra

ss
ba

g
41

   
   

10
73

39
X

   
   

  
D

an
ge

r 
D

ec
al

57
   

   
17

97
83

X
00

4
  

B
ra

ck
et

 A
ss

em
bl

y
58

   
   

57
80

8
   

   
   

  
 

S
cr

ew
59

   
   

18
45

43
   

   
   

 
P

ul
le

y,
 V

-G
ro

ov
e,

 Id
le

r
61

   
   

14
52

12
   

   
   

 
F

la
ng

ed
 N

ut
62

   
   

15
55

52
   

   
   

 
Lo

ck
nu

t
63

   
   

17
97

19
X

00
4

  
Id

le
r 

A
rm

64
   

   
16

60
43

   
   

   
 

Id
le

r 
P

ul
le

y
65

   
   

16
08

29
   

   
   

 
S

ho
ul

de
r 

B
ol

t
66

   
   

18
30

58
X

42
8

  
M

ul
ch

er
 D

oo
r 

A
ss

em
bl

y
67

   
   

16
96

99
X

42
8

  
D

is
ch

ar
ge

 G
ua

rd
68

   
   

88
34

9
   

   
   

  
 

N
ut

, H
ex

76
   

   
85

07
33

X
00

4
  

B
ra

ck
et

, U
ps

to
p

77
   

   
75

06
34

   
   

   
 

S
cr

ew
84

   
   

54
58

3
   

   
   

  
 

S
cr

ew
87

   
   

85
10

74
   

   
   

 
W

as
he

r
88

   
   

85
02

63
   

   
   

 
W

as
he

r, 
Lo

ck
89

   
   

18
91

79
   

   
   

 
B

la
de

 A
da

pt
er

 / 
P

ul
le

y
90

   
   

18
87

86
   

   
   

 
D

eb
ris

 S
hi

el
d

91
   

   
18

80
40

   
   

   
 

S
cr

ew
92

   
   

18
88

39
X

00
4

  
M

ou
nt

in
g 

B
ra

ck
et

, D
eb

ris
 S

hi
el

d
- 

- 
   

  
16

23
00

   
   

   
 

W
ar

ni
ng

 D
ec

al
 (

no
t s

ho
w

n)
- 

- 
   

  
19

21
84

   
   

   
 

O
w

ne
r’s

 M
an

ua
l, 

E
ng

lis
h

- 
- 

   
  

19
21

83
   

   
   

 
O

w
ne

r’s
 M

an
ua

l, 
Fr

en
ch

N
O

T
E

: 
 A

ll 
co

m
po

ne
nt

 d
im

en
si

on
s 

gi
ve

n 
in

 U
.S

. i
nc

he
s.

   
   

   
   

 1
 in

ch
 =

 2
5.

4 
m

m

1 
   

   
 1

89
66

3X
47

9
  

H
an

dl
e,

 U
pp

er
2 

   
   

 1
61

10
5X

47
9

  
H

an
dl

e,
 L

ow
er

3 
   

   
 1

86
05

3
   

   
   

 
S

pr
in

g,
 R

ea
r 

D
oo

r, 
R

H
4 

   
   

 1
86

07
9

   
   

   
 

R
op

e 
G

ui
de

 / 
A

nt
i-F

ol
d 

B
ra

ck
et

5 
   

   
 1

32
00

4
   

   
   

 
N

ut
, H

ex
, w

ith
 L

oc
kw

as
he

r 
In

se
rt

  1
/4

-2
0

6 
   

   
 6

64
26

   
   

   
  

 
W

ire
, T

ie
7 

   
   

 1
91

57
4

   
   

   
 

B
ol

t, 
H

an
dl

e 
 5

/1
6-

18
 x

 2
-5

/8
8 

   
   

 1
89

71
3X

42
8

  
K

no
b,

 H
an

dl
e 

9 
   

   
 1

82
81

0
   

   
   

 
C

on
tr

ol
 B

ar
10

   
   

18
88

21
   

   
   

 
B

ol
t, 

C
ar

ria
ge

11
   

   
73

93
05

00
   

  
 

N
ut

, H
ex

, w
ith

 L
oc

kw
as

he
r 

In
se

rt
  5

/1
6-

18
 U

N
C

12
   

   
51

79
3

   
   

   
  

 
C

ot
te

r, 
H

ai
rp

in
13

   
   

18
60

52
   

   
   

 
S

pr
in

g,
 R

ea
r 

D
oo

r, 
LH

16
   

   
18

58
55

X
42

8
  

K
it,

 R
ea

r 
D

oo
r 

(I
nc

lu
de

s 
S

pr
in

gs
)

17
   

   
18

41
93

   
   

   
 

B
ol

t, 
R

ea
r 

D
oo

r
18

   
   

18
75

35
   

   
   

 
P

lu
g,

 M
ul

ch
er

 
19

   
   

18
19

65
   

   
   

 
K

it,
 H

ou
si

ng
20

   
   

18
72

49
X

47
9

  
H

an
dl

e 
B

ra
ck

et
 A

se
m

bl
y,

 L
H

21
   

   
18

72
50

X
47

9
  

H
an

dl
e 

B
ra

ck
et

 A
ss

em
bl

y,
 R

H
22

   
   

15
00

78
   

   
   

 
S

cr
ew

, H
ex

 W
as

he
r 

H
ea

d
23

   
   

16
31

83
   

   
   

 
B

ol
t, 

H
ex

 H
ea

d 
 5

/1
6-

18
 x

 5
/8

24
   

   
73

80
05

00
   

  
 

N
ut

, H
ex

, w
ith

 L
oc

kw
as

he
r 

In
se

rt
  5

/1
6-

18
25

   
   

16
13

33
   

   
   

 
B

af
fl e

, S
id

e
26

   
   

16
34

09
   

   
   

 
S

cr
ew

  #
12

 x
 5

/8
 

27
   

   
18

89
86

   
   

   
 

S
ki

rt
, R

ea
r

28
   

   
88

65
2

   
   

   
  

 
S

cr
ew

, H
in

ge
  1

/4
-2

0 
x 

1.
25

29
   

   
19

12
21

   
   

   
 

C
ab

le
, E

ng
in

e 
Z

on
e 

C
on

tr
ol

31
   

   
18

90
28

   
   

   
 

B
la

de
, 2

1"
34

   
   

85
10

84
   

   
   

 
B

ol
t, 

H
ex

 H
ea

d
37

   
   

15
04

06
   

   
   

 
B

ol
t, 

E
ng

in
e

38
   

   
   

- 
- 

- 
   

   
   

   
 

E
ng

in
e,

 H
on

da
, M

od
el

 N
um

be
r

   
   

   
   

   
   

   
   

   
   

  
 

G
C

V
16

0-
A

S
3A

 (
S

ee
 B

re
ak

do
w

n)
 

K
E

Y
 P

A
R

T
   

   
   

 
N

O
. 

 N
O

.  
   

   
   

   
 

D
E

S
C

R
IP

T
IO

N



22

C
R

A
F

T
S

M
A

N
 R

O
TA

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
U

M
B

E
R

 9
44

.3
64

54
1



23

C
R

A
F

T
S

M
A

N
 R

O
TA

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
U

M
B

E
R

 9
44

.3
64

54
1

K
E

Y
 P

A
R

T
   

   
   

 
N

O
. 

 N
O

.  
   

   
   

   
 

D
E

S
C

R
IP

T
IO

N

   
32

   
 1

80
76

3
   

   
   

   
  

W
he

el
  9

 x
 2

  
   

33
   

 8
39

23
   

   
   

   
   

  
N

ut
, F

la
ng

el
oc

k 
 3

/8
-1

6
   

34
   

 1
80

62
6

   
   

   
   

   
H

ub
ca

p,
 M

ag
, P

la
tin

um
 

   
35

   
 1

89
18

0X
00

4
   

   
 S

ha
ft 

A
ss

em
bl

y,
 R

ea
r 

   
36

   
 1

60
78

6X
00

4
   

   
 S

ha
ft 

A
ss

em
bl

y,
 F

ro
nt

 
   

37
   

 1
61

46
3

   
   

   
   

   
R

et
ai

ne
r, 

Fr
on

t S
ha

ft 
   

38
   

 1
63

40
9

   
   

   
   

   
S

cr
ew

  #
12

 x
 5

/8
  

   
39

   
 7

00
27

9
   

   
   

   
   

C
lip

, R
et

ai
ne

r 
   

40
   

 1
72

32
3

   
   

   
   

  
W

he
el

  8
 x

 2
  

   
41

   
 1

87
53

0
  

   
   

   
* 

 C
as

e,
 L

ow
er

   
42

   
 1

87
53

1
  

   
   

   
* 

 C
as

e,
 U

pp
er

   
44

   
 1

87
53

3
   

   
   

   
   

S
ha

ft,
 In

pu
t

   
45

   
 1

83
50

5
   

   
   

   
  

W
ire

, F
or

m
ed

   
46

   
 1

83
50

9
   

   
   

   
  

W
as

he
r

   
47

   
 1

83
51

3
   

   
   

   
   

S
cr

ew
   

48
   

 1
83

51
4

   
   

   
   

   
S

ea
l, 

In
pu

t S
ha

ft
   

49
   

 1
75

10
3

   
   

   
   

   
P

in
io

n,
 G

ea
r

   
50

   
 1

75
10

2
   

   
   

   
   

R
et

ai
ne

r, 
D

riv
e,

 R
H

   
51

   
 1

75
09

8
   

   
   

   
   

P
aw

l
   

52
   

 1
88

29
1

   
   

   
   

   
S

pr
in

g,
 T

or
si

on
   

53
   

 1
75

10
4

   
   

   
   

   
D

is
c,

 D
riv

e
   

54
   

 1
84

17
2

   
   

   
   

   
S

ea
l, 

Fr
ic

tio
n

   
55

   
 1

88
33

0
   

   
   

   
   

P
in

io
n 

A
ss

em
bl

y,
 R

H
   

56
   

 1
88

33
1

   
   

   
   

   
P

in
io

n 
A

ss
em

bl
y,

 L
H

   
57

   
 6

77
25

   
   

   
   

   
 W

as
he

r
   

58
   

 1
75

10
5

   
   

   
   

   
R

et
ai

ne
r, 

D
riv

e,
 L

H

   
* 

U
se

 D
ow

 C
or

ni
ng

 #
70

9 
to

 r
es

ea
l G

ea
r 

C
as

e 
H

al
ve

s.

N
O

T
E

: 
 A

ll 
co

m
po

ne
nt

 d
im

en
si

on
s 

gi
ve

n 
in

 U
.S

. i
nc

he
s.

   
   

   
   

1 
in

ch
 =

 2
5.

4 
m

m

   
1

   
   

18
91

81
   

   
   

   
   

D
riv

e 
C

on
tr

ol
 A

ss
em

bl
y

   
2

   
   

18
89

52
X

42
8

   
   

 C
on

tr
ol

 B
ar

, D
riv

e
   

3
   

   
75

11
52

   
   

   
   

   
N

ut
, H

ex
 

   
4

   
   

18
56

81
   

   
   

   
   

S
cr

ew
   

5
   

   
16

15
37

X
42

8
   

   
 C

ov
er

 D
riv

e 
   

6
   

   
75

06
34

   
   

   
   

   
S

cr
ew

, T
hr

ea
de

d,
 R

ol
le

d 
 #

10
-2

5 
x 

.5
0 

   
7

   
   

18
22

12
   

   
   

   
  

V
-B

el
t 

   
8

   
   

13
20

10
   

   
   

   
   

N
ut

, F
la

ng
el

oc
k,

 Z
in

c 
P

la
te

d 
  3

/8
-1

6
   

9
   

   
18

94
08

   
   

   
   

   
P

ul
le

y,
 D

riv
e 

   
10

   
 1

83
50

6
   

   
   

   
   

B
ea

rin
g,

 B
al

l
   

11
   

 1
87

65
3

   
   

   
   

   
S

cr
ew

   
12

   
 1

83
50

8
   

   
   

   
   

S
ea

l, 
O

ut
pu

t S
ha

ft
   

13
   

 1
88

64
5

   
   

   
   

   
G

ea
r 

C
as

e 
A

ss
em

bl
y,

 C
om

pl
et

e
   

16
   

 1
61

58
4

   
   

   
   

   
R

od
, C

on
ne

ct
in

g 
   

17
   

 1
61

60
2

   
   

   
   

   
S

pr
in

g,
 E

xt
en

si
on

  
   

18
   

 1
88

95
3X

00
4

   
   

 S
pr

in
g,

 S
el

ec
to

r 
   

19
   

 1
67

65
0

   
   

   
   

   
K

no
b,

 S
el

ec
to

r 
S

pr
in

g 
   

20
   

 1
20

00
02

2
   

   
   

  
 E

-R
in

g 
 7

/8
 

   
21

   
 1

63
36

5
   

   
   

   
   

B
ea

rin
g,

 S
up

po
rt

 
   

22
   

 1
69

91
1

   
   

   
   

   
B

ea
rin

g,
 B

al
l 

   
23

   
 1

61
11

8X
00

4
   

   
 R

et
ai

ne
r, 

D
riv

e 
A

ss
em

bl
y 

   
24

   
 5

78
08

   
   

   
   

   
  

S
cr

ew
, T

ap
pi

ng
, H

ex
 H

ea
d 

 1
/4

-2
0 

x 
.7

5
   

25
   

 1
83

51
1

   
   

   
   

   
B

us
hi

ng
   

26
   

 1
91

24
9

   
   

   
   

   
S

ha
ft,

 O
ut

pu
t

   
27

   
 5

21
60

   
   

   
   

   
 W

as
he

r, 
S

hi
m

 (
as

 r
eq

ui
re

d)
 

   
28

   
 1

20
00

05
8

   
   

   
  

 E
-R

in
g 

  7
/1

6 
   

29
   

 1
89

40
3

   
   

   
   

   
C

ov
er

, D
us

t, 
W

he
el

 
   

30
   

 1
87

53
2

   
   

   
   

   
G

ea
r, 

24
 T

ee
th

   
31

   
 1

45
21

2
   

   
   

   
   

N
ut

, F
la

ng
el

oc
k 

K
E

Y
 P

A
R

T
   

   
   

 
N

O
. 

 N
O

.  
   

   
   

   
 

D
E

S
C

R
IP

T
IO

N



24

MODEL NUMBER GCV-160-AS3AHONDA 4-CYCLE ENGINE



25

MODEL NUMBER GCV-160-AS3AHONDA 4-CYCLE ENGINE



26

MODEL NUMBER GCV-160-AS3AHONDA 4-CYCLE ENGINE

CHOKE
KEY   PART
NO.    NO.             DESCRIPTION
1        7257157      Seal, Choke Lever
2        4209581      Spring, Cable Return
3        7257165      Lever, Choke
4        7257173      Base Comp., Choke
5        7257181      Spring, Choke Lever
6        7257199      Hook, Choke Spring
7        7257207      Plate, Choke
8        7229867      Rod, Stop
9        0747733      Bolt, Flange  #6 x 16
10      3674413      Screw, Tapping  #4 x 8 (PO)
11      2544690      Screw, Pan Head  #5 x 19
12      0369017      Screw, Pan Head  #4 x 8
13      0636951      Nut, Flange  5 mm

CAMSHAFT PULLEY
KEY   PART
NO.    NO.             DESCRIPTION
1        7049679      Pulley Comp., Camshaft
2        5580063      Shaft, Cam Pulley
3        7058985      Belt, Timing (84HU7 G-200)
4        5580089      Rocker Arm, Intake Valve
5        5580097      Rocker Arm, Exhaust Valve
6        5580105      Shaft, Rocker Arm
7        5580113     Valve, Intake
8        5580121     Valve, Exhaust
9        5580139      Spring, Valve
10      1426980      Retainer, Intake Valve Spring
11      0294819      Screw, Tappet Adjusting
12      0004598      Nut, Tappet Adjusting
13      6315873      O-Ring  6.8 x 1.9 (ARAI)
14      6839831      Seal, Valve Stem



27

MODEL NUMBER GCV-160-AS3AHONDA 4-CYCLE ENGINE

LABELS
KEY   PART
NO.    NO.             DESCRIPTION
9        7400187      Mark, Choke Indication

CARBURETOR
KEY   PART
NO.    NO.             DESCRIPTION
1        3088416      Packing Set
2        5580162      Float Set
3        3465879      Chamber Set, Float
5        1441518      Screw Set
7        7301138      Carburetor Asssembly (BB62G A)
8        5580212     Valve, Float
9        5580220      Nozzle, Main
10      5580238      Insulator, Carburetor
11      5580246      Packing, Insulator
12      4581120      Packing, Carburetor
13      5580253      Packing, Carburetor
14      5580535      Guide Comp., Air
15      0639419      Screw, Pan Head  #5 x 6
16      0635474      Jet, Main  #60
          0635482      Jet, Main  #62
          0636126      Jet, Main  #65
17      1672187      Screw Set, Drain

FAN COVER
KEY   PART
NO.    NO.             DESCRIPTION
1        3683646      Rubber Supporter (107 mm)
2        7357379      Cock Assembly, Fuel
3        5189352      Bracket, Fuel Cock
4        6673289      Cap Assembly, Fuel Tank
5        5580469     Tube, Fuel
6        7399371      Cover Comp., Fan (T89)
8        6978399      Collar, Fuel Cock
9        5581004      Bolt, Stud
10      0671636      Screw, Washer Head  #5 x 10
11      6754279     Tube, Fuel Tank
12      0250647      Clip, Tube (B8)
13      0250985      Clip, Tube (1310)
14      0053447      Clip, Tube (C9)

AIR CLEANER
KEY   PART
NO.    NO.             DESCRIPTION
1        5720289     Tube, Breather
2        6718159      Element, Air Cleaner
3        5580410      Case Assembly, Air Cleaner
5        5664560      Packing, Air Cleaner
6        6673255      Cover, Air Cleaner
7        5580964      Bolt, Flange  #6 x 86 (CT200)
8        2374742      Bolt, Flange  #6 x 14

RECOIL STARTER
KEY   PART
NO.    NO.             DESCRIPTION
1        6092886      Starter Assembly, Recoil
8        5580634      Grip, Starter
9        5580642      Rope, Recoil Starter
11    6478812    Nut, Flange  6 mm 

PISTON / CONNECTING ROD
KEY   PART
NO.    NO.             DESCRIPTION
1        5580014      Piston
2        1426576      Pin, Piston
3        5580022      Rod Assembly, Connecting
4        1431055      Bolt, Connecting Rod
5        2605517      Clip, Piston Pin  13 mm
6        5655949      Ring Set, Piston (Riken)
          7154727      Ring Set, Piston (Teikoku)

CYLINDER BARREL
KEY   PART
NO.    NO.             DESCRIPTION
1        6842413      Barrel Assembly, Cylinder
2        2399780      Clip, Valve Guide
3        5579990      Cover, Head
4        5580006      Cover Comp., Breather
5        0636845      Bolt, Flange  #6 x 12 (CT200)
6        0803619      Bolt, Flange  #6 x 14 (CT200)
7        5581038      Oil Seal  25A x 62 x 6
8        1441112      Plug, Spark (BPR6ES) (NGK)
9        1899848      Guide, Exhaust Valve (O.S.) 

FLYWHEEL
KEY   PART
NO.    NO.             DESCRIPTION
1        0348433      Key, Special, Woodruff  #25 x 18
3        6859722      Coil Assembly, Ignition
4        6859714      Flywheel Assembly
5        6315816      Cord, Stop Switch
6        5580683      Switch Assembly, Engine Stop
8        5580790      Spring, Brake Lever
10      0803619      Bolt, Flange  #6 x 14 (CT200)
11      1725050      Bolt, Flange  #6 x 23 (CT200)
12      0671552      Bolt, Flange  #6 x 20 (CT200)
13      0442038      Nut, Special  14 mm
15      0485946      Screw, Washer Head  #4x12
16      1510361     Washer, Plain  4 mm
19      1824630      Clip A, Cable
20      1240845      Grommet A, Rear Cover
21      7301591      Brake Sub-Assembly

CRANKSHAFT  
KEY   PART
NO.    NO.             DESCRIPTION
3        5664495      Crankshaft Comp.
5        5581012     Washer, Thrust 

OIL PAN
KEY   PART
NO.    NO.             DESCRIPTION
1        6771489      Pan Assembly, Oil
2        5716915      Gauge Assembly, Oil Level
4        1452754      Packing, Oil Filler cap
5        5664503      Extension, Oil Filler
6        5664511     Washer, Extension Rock
8        6384341      Shaft Comp., Governor Holder
9        6384333      Governor Assembly
10      5580287     Weight, Governor
11      5580295      Holder, Governor Weight
12      1427244      Pin, Governor Weight
13      1427251      Slider, Governor
14      5580303      Shaft, Governor Arm
15      0803619      Bolt, Flange  #6 x 14 (CT200)
16      0748111      Bolt, Flange  #6 x 25
17      2413862     Washer, Thrust  6 mm
18      2456697      Clip, Governor Holder
19      5581046      Oil Seal  28 x 41.25 x 6
20      1377704      O-Ring  14.8 x 2.4 (NOK)
21      0345900     Washer, Plain  6 mm
22      0115527      Pin, Lock  8 mm
23      1417369      Dowel Pin  #8 x 20

MUFFLER
KEY   PART
NO.    NO.             DESCRIPTION
1        5580485      Muffl er Comp.
2        5664610      Protector, Muffl er (CBU)
3        5580972      Bolt, Flange  #6 x 79 (CT200)
4        0636845      Bolt, Flange  #6 x 12 (CT200)
5        5737457      Gasket, Muffl er 



192184   03.15.04   BY Printed in U.S.A.

    

  

 
 

     

 

 

  

  

  




